
State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0030376 

Discharge Class (CL): 05 DEC Number: 5-1648-00013/00004

Toxic Class (TX): T Effective Date (EDP): 03/01/2024 

Major-Sub Drainage Basin: 09-02 Expiration Date (ExDP): 02/28/2029 

Water Index Number: SLC-29 Item No.: 910 - 111 
Modification Dates (EDPM): 03/07/2025 

TBD Compact Area: IJC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

PERMITTEE NAME AND ADDRESS 

Name: Village of Malone Attention: Mayor  
[...]
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

 
H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 1 OF 25 
 
  

 
 

SPDES Permit Fact Sheet 
Village of Malone 

 
Malone Wastewater Treatment 

Plant  
NY0030376 

 
  

 
 
 
 
 
 
 

  



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 2 OF 25 
 
  

Contents 
Summary of Permit Changes ........................................................................................................ 3 
Administrative History ................................................................................................................... 4 
Facility Information ........................................................................................................................ 4 

Site Overview ............................................................................................................................ 5 
Receiving Water Information ......................................................................................................... 7 

Critical Receiving Water Data ................................................................................................... 7 
Permit Requirements .................................................................................................................... 7 

Anti-backsliding ......................................................................................................................... 7 
Mercury ..................................................................................................................................... 7 
Emerging Contaminant Monitoring ............................................................................................ 7 
Schedule of Additional Submittals ............................................................................................. 8 
Schedule of Compliance ........................................................................................................... 8 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................... 9 
POLLUTANT SUMMARY TABLE ................................................................................................. 9 

Outfall 001 ................................................................................................................................. 9 
Outfall 01A ............................................................................................................................... 11 
Outfall 001 Emerging Contaminants ....................................................................................... 13 
Outfall 01A Emerging Contaminants ....................................................................................... 20 

Appendix: Regulatory and Technical Basis of Permit Authorizations ......................................... 22 
Regulatory References ............................................................................................................ 22 
Existing Effluent Quality .......................................................................................................... 22 
Permit Requirements ............................................................................................................... 23 

 
  



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 3 OF 25 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the Malone Wastewater Treatment Plant . The changes to the permit are 
summarized below: 
 
General Updates 

• Updated permit format, definitions, and general conditions 
• Adjusted Toxic Class (TX) on cover page from “N” to “T” to reflect permit containing 

effluent limitations for toxic parameters 
• Added Summary of Additional Outfalls table 
• Reduced Mercury Minimization Program monitoring requirements 
• Removed completed items from the Schedule of Additional Submittals and Schedule of 

Compliance 
• Added missing due date of January 28th to the Schedule of Additional Submittals for the 

Water Treatment Chemical annual report 
• Added monitoring locations page showing new internal Outfall 01A and sampling locations 

 
Changes at Outfall 001 

• Added a 12-month rolling average limit for mercury of 12 ng/L 
• Reduced sampling frequency for mercury from monthly to quarterly  
• Added action levels for PFOA and PFOS of 10 ng/L with monitoring for the remaining 

PFOS suite  
o Added Minimization Program to Schedule of Additional Submittals 

• Removed influent sampling requirements for pH, Carbonaceous Biochemical Oxygen 
Demand (CBOD5) and Total Suspended Solids (TSS) 7-day average 

• Removed monitoring requirement for 5-day Biochemical Oxygen Demand (BOD5) and 
associated footnote 

• Adjusted due date for Outfall 001 Biennial Pollutant Scan to submit by 12/31/2026 
 
New Internal Outfall 01A – Leachate Treatment System 

• Permit limits table becomes effective at construction completion 
• Daily max flow limitation of 70,000 GPD 
• Effluent monitoring requirements for CBOD5, TSS, and ammonia 
• Effluent limit of 6.0-9.0 SU for pH 
• Daily max effluent limitation of 0.1 ml/L for settleable solids (SS) 
• 30-day and 7-day geometric mean effluent limitations of 200 and 400, respectively, for 

fecal coliform 
• Added emerging contaminant effluent monitoring 
• Added requirement to perform pollutant scan to the Schedule of Additional Submittals 

 
This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 
  



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 4 OF 25 
 
  

Administrative History 
3/1/2024 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 2/28/2029. The 2024 
permit, along with all subsequent modifications, has formed the basis of this permit. 

3/7/2025    Permit was modified to include the fecal coliform sampling frequency and correct 
when the fecal coliform sampling begins. 

3/17/2025 The Village of Malone submitted a Preliminary Engineering Report identifying the 
need for a permit modification to treat landfill leachate at the Wastewater 
Treatment Plant (WWTP) and discharge treated leachate via Outfall 001.   

9/24/2025 The Village submitted a formal SPDES permit modification request. 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic and industrial 
users, with effluent consisting of treated sanitary and landfill leachate. The collection system 
consists of separate sewers. The facility has an existing mini-industrial pretreatment program that 
will continue. 

The existing 3.3 MGD treatment plant consists of: 
• Screening, Grit Removal  
• Primary Clarification 
• Rotating Biological Contactor (RBC) 
• Final Clarification 
• Ultraviolet Disinfection 

Sludge is digested, pressed, and hauled to a landfill. No changes are proposed to the existing 
sanitary WWTP and additional information can be found in the 2024 Fact Sheet. 

The primary outfall (Outfall 001) is located at the edge of the Salmon River, Class C(T), and will 
not be modified as part of this project. 

The facility is proposing to construct a new 70,000 GPD side-stream treatment train for the 
treatment of the landfill leachate, creating a new internal Outfall 01A, which will consist of the 
following:  

• Leachate Receiving Station Improvements 
• Leachate Equalization Tank 
• Membrane Bioreactor (MBR) Treatment Tanks 
• Granular Activated Carbon (GAC) 

The treated landfill leachate will combine with the treated sanitary after UV disinfection and 
discharge through Outfall 001. The compliance sampling location for Outfall 001 is after combining 
with the treated leachate. 
 
  

https://dec.ny.gov/news/environmental-notice-bulletin?f%5B0%5D=enb_type%3A3626&f%5B1%5D=enb_type%3A3636&f%5B2%5D=area_of_ny%3A5366&f%5B3%5D=enb_publish_date%3A%28min%3A1695772800%2Cmax%3A1695772800%29


  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 5 OF 25 
 
  

Site Overview 
Existing wastewater treatment system with the proposed leachate treatment facility.  

 



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 6 OF 25 
 
  

 

Outfall 01A 

To Outfall 
001 

Proposed Leachate 
Treatment System 



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 7 OF 25 
 
  

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Wastewater  Salmon River, Class C(T) 

New 01A - Treated Landfill Leachate Internal to 001 

Critical Receiving Water Data  
The 2024 full technical review established the following dilution ratios:  

Outfall 
No. 

Acute Dilution 
Ratio A(A) 

Chronic Dilution 
Ratio A(C) 

Human, Aesthetic, Wildlife 
Dilution Ratio (HEW) Basis 

001 16:1 20:1 24:1 TOGS 1.3.1 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. Appendix 
Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations (WQBELs), Existing 
Effluent Quality and a discussion of the selected effluent limitation for each pollutant present in the discharge 
are provided in the Pollutant Summary Table.   

Anti-backsliding 
The limitations contained in the permit are at least as stringent as the previous permit limits and there are no 
instances of backsliding.  

Mercury1  
The multiple discharge variance (MDV) for mercury provides the framework for DEC to require mercury 
monitoring and mercury minimization programs (MMPs), through SPDES permitting. Appendix Link 

The permit already includes a daily max total mercury effluent limitation of 50 ng/L, sampled monthly. The facility 
has ≥10 effluent mercury data points and the existing effluent quality (EEQ) of 6.0 ng/L was calculated from the 
lognormal 95th percentile of 13 mercury effluent samples collected from 04/30/2024  to 05/31/2025.  
The facility is located outside the Great Lakes Basin and the EEQ ≤12 ng/L; therefore, the permit includes a 12-
month rolling average total mercury effluent limitation equal to 12 ng/L. As the EEQ is ≤12 ng/L, the sampling 
frequency in the permit has been reduced from monthly to quarterly. The permit language also reflects additional 
reductions in the MMP requirements.  

Emerging Contaminant Monitoring 
Given the emerging nature of these contaminants; the USEPA’s addition of PFOA and PFOS to the hazardous 
substance list under CERCLA; the USEPA’s addition of PFOA and PFOS to the recommended contaminant 
monitoring list for state fish advisory programs; and pursuant to 6 NYCRR 750-1.14(f), the Department is 
imposing Action Levels, and minimization programs when there is confirmation those Action Levels are 
exceeded.  This requirement is being imposed for the protection of the downstream receiving waterbody and to 
gather additional data needed to support establishment of TBELs. 

 
1 In accordance with DOW 1.3.10 Mercury – SPDES Permitting & Multiple Discharge Variance (MDV), December 30, 
2020. 



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 8 OF 25 
 
  

Based on the available data and detections of PFOA and PFOS, Action Levels at Outfall 001 set at the Maximum 
Contaminant Level (MCL) of 10 ng/L are specified with monitoring required for the remaining 38 PFAS 
compounds pursuant to 6 NYCRR Part 750-1.13(b). If the action level is triggered, confirmatory sampling at both 
Outfall 001 and 01A is required. Additionally, ongoing monitoring is required for the 40 PFAS compounds at 
Outfall 01A to establish the treatment performance of the system.  
Monitoring requirements are also consistent with guidance released in EPA memos dated April 28, 2022, and 
December 5, 2022.  Please see the Pollutant Summary Table below for more information. 
The DEC will review the monitoring results, and any progress made to track down and eliminate the source of 
the identified pollutants to determine if additional permit modifications are needed. 

Schedule of Additional Submittals  
A new requirement for performing a pollutant scan at Outfall 01A has been added to the Schedule of Additional 
Submittals. In addition, an emerging contaminant minimization program has also been added, triggered by 
exceedance of the new PFOA and PFOS action levels. The requirement for submission of the BOD5 
monitoring results is complete and has been removed (Appendix Link). 

Schedule of Compliance 
The requirement to perform short-term monitoring for emerging contaminants is complete and has been 
removed from the Schedule of Compliance.  Additionally, the requirement to submit an approvable engineering 
report has been satisfied and noted as such in the schedule.



  
Permittee: Village of Malone  Date: September 24, 2025  v.1.29 
Facility: Malone Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0030376  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    

PAGE 9 OF 25 
 
  

OUTFALL AND RECEIVING WATER SUMMARY TABLE 
 

Outfall Latitude Longitude Receiving Water 
Name 

Water 
Class 

Water Index No. / 
Priority 

Waterbody Listing 
(PWL) No. 

Major / 
Sub 

Basin 

Hardness 
(mg/L) 

1Q10 
(MGD) 

7Q10 
(MGD) 